
ASTM USE OF TEST RESULTS

ASTM C418 Increase  in 
Hardness

67% Increase

ASTM USE OF TEST RESULTS

ASTM C1353 Abrasion Resistance 46% Increase at 
1000 Cycles

ASTM USE OF TEST RESULTS

ASTM  C803 Hardness and 
Compression Values Increase in 20 MPA

ASTM USE OF TEST RESULTS

ASTM 8117 Salt Spray Test 57% decrease in 
Permeability 

ASTM USE OF TEST RESULTS

ASTM G53 6000 Hours No Effect

Protec III Chem RX - ASTM Tests 
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ASTM USE OF TEST RESULTS

ASTM C642 Ability to Reduce 
Absorption

Reduction of 72% 
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